@5 EIVENTIIRE

ENGINE PARTS CATALOG
XY300UE

/ |
IIII N | .'I
R RS IR f—
. y % IS i
e T
= - — iy I
!




AO1 J5HF RR.DRIVING AXLE

000000

i é

wiéY}TTTTTT

00000000

73




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [GB/T 276 6004 TAPER BEARING (6004) Hh & (6004) 1
2 [27411-3000 GEAR 15N A FE 1
3 |27412-3000 HIGH GEAR E RS E S 1
4 |27413-3000 SPACER (SE=S 1
5 |GB/T 97.1 20 WASHER ( ¢ 20) P H (020) 2
6 |27414-3000 LOW GEAR (=SS 1
7 |27415-3000 ENTER THE SPLINE SHAFT N4 1
8 |GB/T 276 6004 TAPER BEARING (6004) 7K (6004) 1
9 |27416-3000 THIRD GEAR BOX PAPER PAD — A AR AR 1
10 |27417-3000 THIRD GEAR BOX Y ISR 1
11 |27418-3000 ANGLE GEAR, SHAFT Al 1
12 |27419-3000 0IL SEAL (25X ¢ 35X5) M (b 25X & 35X5) 1
13 |27421-3000 TAPER BEARING HE T 7K 1
14 |27422-3000 BLOCK REDUCER PAD OF PAPER Rk A HE AR (2004Y) 1
15 |27423-3000 OIL SEAL($20X ¢35X ¢7) MHE (620X d35X & 7) 1
16 |27424-3000 INPUT CONNECTOR PLATE i N 1
17 |GB/T 97.1 20 WASHER ( & 20) P (0 20) 1
18 |GB/T 9457 M12X1. 25 NUT, CASTLE (M12X 1. 25) FEFEIREE (M12 X 1. 25) 1
19 [GB/T 91 3X22 SPLIT PIN(3X22) JF I (3X22) 1
20 [27425-3000 FORK SYNCHRONIZER A g ik X 1
21 |27426-3000 REVERSE GEAR BUSH AR E 1
22 [27427-3000 STOP BOLT (M6 X 14) 1EBH2AT (M6 X 14) 1
23 |GB/T 6170 M6 NUT (M6) A7 FMERE (M6) 1
24 [27428-3000 REVERSE GEAR S A A e 1

74




AO1 J5HF RR.DRIVING AXLE

26 27 28 29

éﬁcs ﬂatﬁsa
@L\qb P el

o@) DL\C;E ;L\): ai\. : 5,8,)\595 o

‘o'e)

fi@@%:i:;
o

) ol i

\
e 00000 O

’g::'l);
o,

i

"c%éié%kz\!tttttt

OOOOOOOO

75




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
25 [27429-3000 SUPPORT SHAFT BEE L 1
26 [27431-3000 REVERSE FORK [ELEE 3¢ 1
27 |GB/T 894.1 25 SHAFT CIRCLIPS (& 25) Hh A PE (o 25) 1
28 |27432-3000 SPLINE WASHER ey 1
29 [27433-3000 HIGH DRIVEN GEAR R M E A 1
30 |27434-3000 SYNCHRONIZER RING EEZ2N 2
31 [27435-3000 SYNCHRONIZER, WASHER EEZ 5V 2
32 |27436-3000 SYNCHRONIZER [F] 25 2% 1
33 [27437-3000 LOW DRIVEN GEAR RS NS 1
34 |GB/T 276 6005 TAPER BEARING (6005) 7K (6005) 1
35 [27438-3000 VERNIER TiEbr R Criy O %5 3 Pe) 1
36 [27439-3000 REVERSE, GEAR R 1
37 |27441-3000 TAPER BEARING (30204) HE Bl 7 (30204) 1
38 [27442-3000 ROUND NUT GASKET ONLY RETREAT |[EIMZHFIEIE A F 1
39 [27443-3000 ROUNDNESS NUT (M20X 1. 5) [RIMZERE (M20 X 1. 5) 1
40 |27444-3000 SPEEDOMETER DRIVEN GEAR g & Bk e 1
41 |GB/T 276 6202 TAPER BEARING (6202) hk (6202) 1
42 |27445-3000 SHAFT CIRCLIPS (¢ 15) M AR (o 15) 1
43 |27446-3000 SPEEDOMETER PAD OF PAPER THIE &5 FE 4R 1
44 |27447-3000 SPEEDOMETER THIE A5 B 1
45 [GB/T 893.1 35 HOLES CIRCLIPS (¢ 35) FLA SRR PE (o 35) 1
46 |27448-3000 OIL SEAL( 12X & 19X 4) M (012X d19X4) 1
47 |27449-3000 LIMIT, SPACER A2 1
48 [GB/T 5783 M14X1.5X10  [BOLT(M14X1.5X10) Ah7SFIIRRE (M14X 1. 5X 10) 1

76




AO1 J5HF RR.DRIVING AXLE

000000

i é

wiéY}TTTTTT

00000000

7




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
49 |GB/T 97.1 14 WASHER ( & 14) T (b 14) 1
50 [27451-3000 THIRD GEAR BOX —MFE I 1
51 |GB/T 93 8 SPRING WASHER (& 8) HFEIPE (b 8) 33
52 |GB/T 97.1 8 WASHER ( & 8) PR (08) 7
53 |GB/T 5783 M8X55 BOLT (M8 X 55) A7 FIEAE (M8 X 55) 7
54 |GB/T 93 6 SPRING WASHER ( & 6) FEEE (b 6) 4
55 |GB/T 5783 M6X20 BOLT (M6 X 20) A7 FIEAE (M6 X 20) 4
56 |27452-3000 OIL SEAL(® 12X & 19X4) ME(d 12X d19X4) 2
57 |27453-3000 SYNCHRONIZER FORK SHAFT [F) 20 25 Pk Sl 1
58  |27454-3000 LIMITED, SPRING FRAS R 3 2
59 |27455-3000 STEEL BALL (SR8) N3k (SR8) 4
60 |27456-3000 PIN(d5X25) Y (b 5X25) 2
61 [27457-3000 REVERSE FORK SHAFT RSk X 1
62 [27458-3000 BRAKE LINE, HEAD (M6 X 12) Pk (M6 X 12) 2
63 |27459-3000 HOLLOW, ROOT PIN (¢ 10X 10) 20 ENES (b 10X 10) 2
64 [27461-3000 INNER HEX SCREW (M10) 7S FE AR (M10) 4
65 [27462-3000 WASHER ( & 10) BEHE A (010) 2
66 |GB/T 5783 M10X25 BOLT (M10 X 25) A7 SRR (M10 X 25) 2
67 |GB/T 6170 M10 NUT (M10) 7N FHUEEE (M10) 2
68 |27463-3000 OIL IMMERSION ik 1
69 |27464-3000 WASTE PIPE S 1
70 |27465-3000 SHIFT BRAKE LINE BRACKET HEPS L L 48 1
71 |27466-3000 AXLE GEAR e 2
72 |27467-3000 AXLE GEAR, WASHER PR A 1
73 |27468-3000 DIFFERENTIAL CASE ZE AR 1
74 |27469-3000 PLANET GEAR SHAFT, ROOT PIN AT B e A e 2
75 |27471-3000 PLANET GEAR A7 il 1

78




AO1 J5HF RR.DRIVING AXLE

000000

i é

wiéY}TTTTTT

00000000

79




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
76 |27472-3000 PLANET, GEAR TR 2
77 |GB/T 5783 M8X55 BOLT (M8 X 55) A7 R IEAE (M8 X 55) 4
78 [27473-3000 REDUCER, BOX (200) 2007 el 5 5 1
79 |27474-3000 REDUCER, BOX YR A% 7T o 2
80 [27475-3000 BLOCK REDUCER PAD OF PAPER( & 166) |V i %% A 4% (b 166) 1
81 |27476-3000 SPHERICAL WASHER BRI 2
82 [GB/T 5783 M8X25 BOLT (M8 X 25) G5 A IREE (M8 X 25) 14
83 |27477-3000 TOOTH PLATE AT 1
84 [GB/T 5783 M6X 12 BOLT (M6 X 12) G5 A IREE (M6 X 12) 2
85 |27478-3000 LOCK, PATCH B 2
86 [27479-3000 ADJUST THE WIRE LOOP (M70X2) |ifH%&22 8 (M70X 2) 2
87 |27481-3000 TAPER BEARING (32008) HE 75 i 7K (32008) 2
88 [27482-3000 OIL SEAL (55X ¢ 42X8) M (055X d42X8) 2
89 |27483-3000 SEMI-FLOATING AXLE ASSEMBLY |72 Hric s pk 1
90 |[27484-3000 CAP, NUT (M14X 1. 5-L) i MR RE (M14 X 1. 5-1L) 4
91 |27485-3000 SEMI-FLOATING BRKE DRUM a3 2| 3 5% 2
92 |27486-3000 HYDRAULIC PRESSURE, ARRESTER [ 1% fill 5 2% i B 2
93 |27487-3000 SHAFT SET, PANEL 2 il e B 2
94 |27488-3000 L. RIVET, BOLT JE AR (/i) 4
95 |27489-3000 SEMI-FLOATING AXLE (L) FerE el () 1
96 [GB/T 276 6206RS TAPER BEARING (6206RS) %7 (6206RS) 2
97 |27491-3000 AXLE, SPACER e 2
98  |27492-3000 SEMI-FLOATING AXLE (S) ey Al () 1
99 [27493-3000 RIVERTING (RIGHT HAND) (M14X1.5) |4 (FjiE) (M14X 1. 5) 4
100 |27494-3000 CAP NUT (RIGHT HAND) (M14X1.5) |@/HREE (M14X1.5) 4
101 |27495-3000 BRAKE LINE L IEIEDRS 35851 2




EO1 HT4&#R{F CYLINDER

81



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 1.1 CYLINDER HEAD ASSY TR L ZH A 1
2 |173MN. 1. 1-2 GUIDE INTAKE VALVE SITRE 2
3 |GB/T 895.2-86 CIRCLIP (¢ 12) Wez kb (¢ 12) 2
4 |GB/T 5783-86 SCREW HEXAHON (M6 X 20) AL (M6 X 20) 1
5 |173MN. 1-10 GASKET (& 6) FHF (0 6) 1
6 |GB/T 898-88 BOLT STUD (M8 X 25) R 2 AE (M8 X 25) 2
7 |173MN.1.2.1 BREATHER ASSY I 1
8 |173MN. 1.2-5 0-RING (95X ¢ 3. 3) O%4[E (d 95X ¢ 3. 3) 1
9 |GB/T 70 M6X20 BOLT SOCKET HEAD (M6 X 20) 7S FABEET (M6 X 20) 7 8. 8%
10 |173MN. 1-1 COVER CYLINDER GEAD SIDE2 A5 1
11 |173MN. 1-3 COVER CYLINDER GEAD SIDE3 HEA 5 1
12 [173MN. 1-2 0-RING ($57.5X 2. 3) 0%UFE ($57.5X ¢ 2.3) 2
13 [173MN. 4-1 SCREW HEXAHON (M8 X 20) HEFE (M8 X 20) 1
14 |173MN. 4-2 NUT CROWN (M8) i R WELE (M8) 4
15 [173MN. 1-3 WASHER PLATE (¢ 8) FEST (08) 4
16 |173MN. 1-7 GASKET CYLINDER GEAD1 il 5 1
17 |173MN. 4-4 PIN DOWEL (¢ 14 X 16) HLaE4 (& 14X 16) 2
18 |[173MN. 1.5 BOLT FLANGE (M6 X 120) A4 (M6 X 120) 2
19 |173MN. 1-6 PLUG SPARK (NGK DRSEA) -k 4¥.2£ (DRSEA NGK) 1
20 |173MN. 1-5 CYLINDER1 AREN 1
21 |173MN. 1-7 GASKET CYLINDER RGN 1
22 [173MN. 1. 2-4 PIN DOWEL (& 14) HAAE (& 14) 2
23 [173MN. 1. 2-3 PIPE BREATHER1 10 A5 1
24 [173MN. 1. 2-5 CLIP(d 14) R () 14) 2

82




E02 Z34E14 PANKSHAFT COMP




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 3.2 CRANKSHAFT ASSY e A 2HL A 1
2 [173MN. 3-1 NUT (M16 X 1) BUKIREE (M16X 1) 1
3 |173MN. 3-2 WASHER PLATE ( ¢ 16) FH S (d16) 1
4 |173MN. 3-3 KEY WOODRUFF e [5 it 1
5 |173MN. 3-6 PISTON T ZE 1
6 [173MN. 3-7 PISTON RING 5 —1EIEZEH 1
7 |173MN. 3-8 PISTON RING B IEIRER 1
8 [173MN.3.1 PISTON RING HE 1
9 [173MN.3-5 PIN PISTON T 2R 1
10 [173MN. 3-4 CLIP TG FE A T 1
11
12
13
14
15
16
17
18
19
20
21
22
23
24

84




E03 EC<F44 VALVE

\;%éi;@g@%mwz@

85




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 12-11 VALVE INTAKE AT 1
2 |173MN. 12-3 VALVE EXHAUST HEAI 1
3 |173MN. 12-12 SEAT VALVE SPRING AT R 2
4 [173MN. 12-10 SPRING VALVE INNER SITH S 2
5 [173MN.12-9 SPRING VALVE OUTER ARELT:S 2
6 [173MN.12.1 SEAL VALVE STEM ST A 2
7 |173MN. 12-5 RETAINER VALVE SPRING SR AR 2
8 |173MN. 12-4 COTTER VALVE IR 4
9 [173MN. 12.2 ARM VALVE ROCKER RTREE AR 2
10 [173MN. 12-6 SHAFT ROCKER2 AT TR 1
11 |173MN. 12-8 SHAFT ROCKER2 AR 1
12 |173MN. 12-7 O-RING(d9X ¢ 2) 0%RE (d9X ¢ 2) 1
13 |173MN. 12-2 SCREW VALRE ADJUSTING AT FTREAT 2
14 [173MN. 12-1 NUT AT R B 2
15
16
17
18
19
20
21
22
23
24

86




E04 /4%% IERTEE CAMSHAFT CHAIN

87




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 2-1 CAMSHAFT ASSY1 R 1
2 |GB/T 276 BEARING (105/P5) #h7& (105/P5) 1
3 |GB/T 278 BEARING (B62027) Hh7%& (60202/P5) 1
4 |173MN. 2-3 PLATE R 1
5 |GB/T 5783-86 BOLT (M6 X 12) 2 (M6 X 12) 2
6 [173MN.2-2 WASHER LOCK A 1Yy 1
7 |173MN. 2—4 SPROCKET CAM CHAIN IEI M B 5 1
8 |GB/T 119 PIN DOWEL (B4 X 10) LSl E N (B4 X 10) 1
9 |GB/T 5786 M10X1.25X25 [BOLT (M10X 1. 25X 25) RS (M10 X 1. 25X 25) 1
10 |[173MN. 2-6 WASHER PLATE (¢ 10) P (0 10) 1
11 [173MN. 2-5 PLATE BREATHER2 I 452 1
12 [173MN. 14.2 CHAIN IR 85 2% 1
13 |173MN. 14. 4 GUIDE STOPPER1 TR 55 2% S0 1
14 [173MN. 14.3 GUIDE STOPPER2 TE I 2 fir ST 2EA 1
15 |173MN. 14. 1 TENSIONER ASSY CAM CHAIN TE B 5 2 1 R s 2H A 1
16 [173MN. 14-1 GASKET TENSIONER CASE IERBE KRB A 1
17 |GB/T 70 M6X 15 BOLT SOCKET HEAD (M6 15) 7S FIZ4ET (M6 X 15) 2 8. 8%k
18 |173MN. 14-2 BOLT $r JIFFURET 1
19 |173MN. 14-3 O-RING($ 14.5X ¢ 1. 8) OFYPE (b 14.5X 1. 8) 1
20
21
22
23
24

88




E05 7KZE &R WATER PUMP




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 15-2 IMPELLER SHAFT ASSY H- 6 20 £ 1
2 |173MN. 15-3 COVER GOUSING b 1
3 |173MN. 15-7 GASKET HOUSING COVER2 R B 1
4 |GB/T 70 M6X 35 BOLT HEXAGON SOCKET GEAD (M6 35) | 7S f 24T (M6 X 35) 3
5 |GB/T 276 BEARING (E100) A )O3R K (E100) 1
6 |173MN. 15—4 HOUSING WATER PUMP B 1
7 |173MN. 15. 1 OIL SEAL($ 10X ¢21X5) ME (610X d21X5) 1
8 |173MN. 15.2 SEAL MECHANICAL IR &) 1
9 |GB/T 894.1 10 CIRCLIP (& 10) 458 (o 10) 1
10 |GB/T 848 6 GASKET ( ¢ 6) P (0 6) 1
11 |GB/T 3452.1 0-RING ($ 33.5X & 2. 65) 074 & ($33.5X ¢ 2. 65) 1
12 [173MN. 15-1 SHAFT IKFE 1
13 |GB/T 119 PIN DOWEL (C3 X 22) £ (C3X22) 1
14 |GB/T 848 8 WASHER PLATE (¢ 8) PR (08) 2
15 [173MN. 15-5 GEAR IMPELLER SHAFT IXEh i %e 1
16 |GB/T 894.1 8 CIRCLIP($8) ik (0 8) 1
17 [173MN. 15.3. 1 JOINT HERE oy A 1
18 |GB/T 3452.1 0-RING (& 15.5X & 2. 5) 0FIE (d 15.5X ¢ 2.5) 2
19 |GB/T 70 M6X 15 BOLT SLCKET HEAD (M6 X 15) AT (M6 X 15) 2
20
21
22
23
24

90




E06 ALVMIE I/ 0IL PUMP

91



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 8 OIL PUMP ASSY BLIH SR FB A 1
2 |GB/T 307 3X12 PIN DOWEL (3 X 12) REF(93X12) 2
3 |173MN. 8-8 GEAR PUMP DRIVEN fEZh Ve 1
4 |GB/T 307 3x22 PIN DOWEL (¢ 3 X 22) REF(93X22) 1
5 [170.8-6 WASHER PLATE (& 8) FHF (08) 1
6 |GB/T 896-86 CIRCLIP (& 6) H O $4kE (b 6) 1
7 |173MN. 8-1 GASKET YR 1
8 |GB/T 6191-86 SCREW (M6 X 25) 7S A IR RE SRR AT (M6 X 25) 2
9 [173MN. 4.6 STRAINER OIL JE L 1
10 |173MN. 4-17 SPRING COMPRESSION G 1
11 |173MN. 4-16 PLUG DRAIN T 1
12 |173MN. 4-15 0-RING ($ 36X ¢ 3. 5) O%4E (d 36X & 3.5) 1
13
14
15
16
17
18
19
20
21
22
23
24

92




E07 4byh#SEE4/ CARBURETOR

93



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q" TY

PRICE($)

REMARKS

—_

173MN. 13

CARBURETOR ASSY 1

AL 2 B

O |0 || |01 [ |wWw DN

—_
o

[u—
[u—

—_
[N}

—
w

,_
W

—_
(@3]

—_
»

—
-

—
o

—
©

[N}
o

[\l
—

[N}
[N}

DO
w

Do
=~

94




E08 #5444 CRANKCASE




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 4 CRANKCASE ASSY Fa AR A 1
2 |173MN. 4.7 HOLDER SR A A 2
3 |1E50FM. 3.3 BUSH REAR SHOCK ABSORBER BB 1
4 |173MN. 4-19 COLLAR PR 2
5 |173MN. 4-18 0-RING 074 gl 4
6 |173MN. 4-20 WASHER PLATE ( $ 16) P (0 16) 2
7 |GB/T 894.1 16 CIRCLIP (& 16) 45 (o 16) 2
8 |173MN. 4-22 HOSE bl = 1
9 |1E52FM010011 PIN DOWEL Az 2
10 [173MN. 4-7 BOLT FLANGE (M6 X 70) e (M6 X 70) 4
11 |173MN. 4-5 BOLT FLANGE (M6 X 100) 22 (M6 X 100) 5
12 |173MN. 4. 3 OIL SEAL (30X ¢ 45X5) M (b 30X d45X5) 1
13 [173MN. 4-3 BOLT STUD RSk B AT 4
14 |173MN. 4-13 BOLT FLANGE (M8 X 16) B2 (M8 X 16) 1
15 |173MN. 4-12 WASHER PLATE (¢ 8) I ($8) 1
16 |1E50FM. 3-26 PLUG OIL e g 1
17 |1E50FM. 3-27 0-RING 074 g 1
18 |GB/T 5787 M8X40 BOLT FLANGE (M8 X 40) B2 (M8 X 40) 6
19 |173MN. 10-2 GASKET CRANKCASE COVER2 TRIEFE 1
20 [1E52FM010011 PIN DOWEL A 2
21 |173MN. 10-1 COVER CRANKCASE2 TROEFE 5 1
22 [173MN. 4-14 COVER CRANKCASE2 JER 1
23 |GB/T 70 M6X 14 BOLT SOCKET HEAD (M6 X 14) 24T (M6 X 14) 2

Do
=~

96




E09 ZE#&#FMF LEFT COVER

97



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |173MN. 18-4 COVER CRANKCASE 1 Vit 1
2 |173MN. 18-3 GASKET CRANKCASE COVER 1 Ir w3 1
3 |1E52FM010011 PIN DOWEL TE 4N 2
4 |173MN. 4-23 BOLT FLANGE (M6 X 40) AL (M6 X 40) 11
5 |173MN. 18-2 COLLAR wATE 1
6 |173MN.18.1.1 DUCT AIR JEIE A% BT 1
7 |173MN. 18.1-5 SEAL AIR DUCT % 1
8 [173MN. 18-1 ELEMENT 1 By b 1
9 |GB/T 818 M6X20 SCREW PAN HEAD (M6 X 20) AT (M6 X 20) 3
10 |173MN. 5-1 COVER CAP A i 1
11 [173MN. 5-2 GASKET CARBURETOR COVER A 1
12 [173MN. 5. 1 OIL SEAL MiEREA RS 1
13 |1E52FM010011 PIN DOWEL A | 2
14 |1701M. 4-23 BOLT FLANGE (M6 X 40) B2 (M6 X 40) 10
15 [173MN. 5-5 PLUG OIL GIRGIAN 1
16 |GB/T 3452.1 0-RING ($ 18X 2. 65) 074 (b 18X b 2. 65) 1
17 |173MN. 5-4 PLUG OIL P T 1
18 |GB/T 3452.1 0-RING (14X ¢ 2. 65) 074 (b 14X d2.65) 1
19
20
21
22
23
24

98




E10 &B3NEEERF STARTER




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 7.1 GEAR IDLER 1 KUK A 6 1
2 |173MN. 7-2 SHAFT 1 H a] 4 1
3 |173MN. 7-1 WASHER PLATE (¢ 12) PR (d12) 1
4 |GB/T 894.1 12 CIRCLIP (& 12) S RE (b 12) 1
5 [173MN. 7-2 GEAR IDLER 2 i RTSE e R 1
6 |173MN. 7-3 STARTER ONE-WAY ASSY R B A s ZH A 1
7 |GB/T 70 M8X 16 BOLT SOCKET HEAD (M8 16) 7S FIRE] (M8 X 16) 3 8. 8%%
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

100




E11 5 EIF TRANSMISSION

4
@% @M@

@

101




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [173MN. 10-5 AXLE MAIN rH ) il 1
2 [173MN. 10-6 GEAR PRIMARY DRIVEN Hp Ak 1
3 |173MN. 10-4 WASHER PLATE (¢ 15) P K (b 15) 2
4 |173MN. 10. 1 BEARING CYLINDRICAL (2815) TRETH & (2815) 2
5 [173MN. 10-8 AXLE DRIVE I FE i HA 1
6 |173MN. 10-10 GEAR 1ST WHEEL ETf s RS 1
7 |GB/T 894.1 24 CIRCLIP (& 24) 45 (b 24) 1
8 [173MN. 10-9 WASHER PLATE (& 23) P (b 23) 1
9 |GB/T 276 BEARING (6303/P5) h7k (6303/P5) 1
10 [173MN. 4.5 BEARING (62/22RS) 7K (62/22RS) 1
11 [173MN. 4.4 OIL SEAL($32X $52X7) ME (632X $52X7) 1
12 |GB/T 276 BEARING (302/P5) 7K (302/P5) 1
13 |173MN. 10-3 GEAR PRIMARY DRIVEN IR FE i N 1
14 |GB/T 276 BEARING (6205/P5) 47K (6205/P5) 1
15 |173MN. 10. 2 OIL SEAL (FB ¢ 25X ¢ 42X 6) M3 (FB & 25X & 42X 6) 1
16
17
18
19
20
21
22
23
24

102




